
2

2

8

2

2

8

7

1

6

2

2
1

1

1

2

2

1

5

4

20

10
9

9

10

20

3

3

15
3

3
13

3

3

14

12

17

17

16

16

11

TO ENGINE PORT - FLYWHEEL END

18

TO ENGINE PORT - FAN END

19

MAKE CERTAIN THAT HOSES ARE

NOT RUBBING ANY COMPONENTS.

NOTE:

COOLERS

917000/JP0909 51 PRINTED IN USA

5640 Naturally-Aspirated Models

140556



Ref. Part Quantity
No. No. Description 5640 NA

1 055005 FITTING/90° SAE12 X JIC12 5

2 076588 SCREW/FLANGE WHIZ LOCK 3/8 X 3/4 8

3 131842 NUT/SPIRALOCK™ 5/16 6

4 131863 COOLER/STACKED 1

5 131885 SHROUD ASSEMBLY/FAN 1

6 131935 HOSE/MEDIUM PRESSURE 3/4 X 22 1

7 131970 HOSE/MEDIUM PRESSURE 3/4 X 24 1

8 132271 SEAL/SHROUD 20-1/2 LONG 2

9 134853 NUT/SPIRALOCK™ 1/2 4

10 134966 WASHER/FLAT HEAT TREATED 4

11 135183 PAD/COOLER 1

12 184284 SHROUD/LEFT 1

13 184285 SHROUD/TOP 1

14 184288 SHROUD/RIGHT 1

15 184298 SEAL/SHROUD 1

16 184382 SUPPORT/SHROUD 2

17 184623 SEAL/BULB 2

18 186766 HOSE/MEDIUM PRESSURE 3/4 X 50 1

19 190521 HOSE/HYDRAULIC 12G4H 1

20 650834 BOLT/CARRIAGE 1/2 X 1-1/2 4

COOLERS

PRINTED IN USA 52 917000/JP0909



TO ENGINE PORT - FAN END

14

6

20

20

16

3

3

6

15

3

3

7

25

7

9

3

3

25

1

17

3

2

5

1

3

1

21
11

4

4

19

18

4

4

13

12

4

4

8

8

8

8

10

TO ENGINE PORT - FLYWHEEL END

22

24

23

COOLERS

917000/JP0909 53 PRINTED IN USA

184539

5640 and 6640 Turbocharged Models



Ref. Part Quantity
No. No. Description 5640/6640 Turbo

1 055005 FITTING/90° SAE12 X JIC12 3

2 072587 FITTING/STRAIGHT SAE12 X JIC12 1

3 076588 SCREW/FLANGE WHIZ LOCK 3/8 X 3/4 10

4 131842 NUT/SPIRALOCK™ 5/16 6

5 190521 HOSE/HYDRAULIC 12G4H 1

6 132271 SEAL/SHROUD 20-1/2 LONG 2

7 134853 NUT/SPIRALOCK™ 1/2 4

8 134966 WASHER/FLAT HARDENED 1/2 4

9 139496 SUPPORT/SHROUD 1

10 183897 RADIATOR/COOLER 1

11 184284 SHROUD/LEFT 1

12 184285 SHROUD/TOP 1

13 184298 SEAL/SHROUD 1

14 184365 SHROUD 1

15 184382 SUPPORT/SHROUD 1

16 184385 COVER/SHROUD 1

17 184619 HOSE/MEDIUM PRESSURE 3/4 X 18-1/2 1

18 184621 SHROUD/RIGHT 1

19 184623 SEAL/BULB 1

20 184634 SEAL/BULB 2

21 184635 PAD/COOLER 1

22 186766 HOSE/MEDIUM PRESSURE 3/4 X 50 1

23 189286b HOSE/MEDIUM PRESSURE 3/4 X 34 1

184620a HOSE/MEDIUM PRESSURE 3/4 X 34 1

24 189335b ADAPTER 12FQLH-12MB 1

188973a FITTING/STRAIGHT SAE12 X JIC12 1

25 650834 BOLT/CARRIAGE 1/2 X 1-1/2 4

a) 5640: SN 506600 and Before. 6640: SN 605500 and Before

b) 5640: SN 506601 and Up. 6640: SN 605501 and Up. Part numbers 189286 and 189335 are mating parts and must be ordered together.

COOLERS

PRINTED IN USA 54 917000/JP0909



12

2

2
11

42

14

1

44
21

156

28

25
7

17

28

15 6

1

40

40

44

21

26

27

9

6

43

5

22

E

E

F

H

J

J

K

K

H

L

G

G

APPLY LOCTITE 242
TORQUE TO 55 FT-LBS

29

4

30

M

N

23

M

8

F

20

N

31

7

24

19

16

1

32

18

3

33

35

10
34

41

O

O

14

36

36

36

36

37

37

37

37

A

B
C

D

D

C

B

A

38

L

39

DRIVE MOTOR PORT REFERENCE

SINGLE SPEED (STANDARD) WITHOUT SHUTTLES

MAIN IN -10 ORB (B,D)

MAIN OUT -10 ORB (A,C)

CASE FLUSH-DRAIN -8 ORB

BRAKE -6 ORB (H,J)

DRAIN -8 ORB (K,L)

DRAIN -8 ORB

HYDROSTATIC SYSTEM - DRIVE MOTORS

917000/JP0909 55 PRINTED IN USA

183306

Single Speed - 4640 and 4840 Models

T-Bar, Hand/Foot, Dual Hand and

T-Bar/Joystick Controls



Ref. Part Single Speed Qty.
No. No. Description 4640/4840

1 054626 FITTING/STRAIGHT SAE08 X JIC08 4

2 054816 FITTING/90° SAE08 X JIC08 2

3 054820 FITTING/TEE SAE06 X JIC06 X JIC06 1

4 055064 FITTING/45° SAE12 X JIC12 1

5 055981b FITTING/TEE JIC06 X SAE06 X JIC06 1

6 068938b FITTING/90° SAE06 X JIC06 3

7 076879 CAP/37° FLARE 3/4 2

8 076880 FITTING/45° SAE08 X JIC08 1

9 087393 FITTING/TEE SAE06 X JIC06 X JIC06 1

10 095601 FITTING/90° 1

11 121684 FITTING/90° SAE16 X JIC16 1

12 122641 TUBE/CHARGE 1

14 131493 FITTING/STRAIGHT SAE12 X FF10 4

135124 O-RING #10 FACE SEAL 1

15 131529 PLUG SAE08 2

16 131683 HOSE/MEDIUM PRESSURE 3/4 X 68 1

17 132049 SWITCH/TEMPERATURE 230° 1

18 134588 NUT/SPIRALOCK™ 1/4 2

19 134966 WASHER/HARDENED FLAT 1/2 2

20 135025 HOSE/MEDIUM PRESSURE 3/4 X 36 1

21 135773 WASHER/HARDENED FLAT 5/8 12

22 136103 HOSE/MEDIUM PRESSURE 3/8 X 17 1

23 136104 HOSE/MEDIUM PRESSURE 3/8 X 30 1

24 139438 SCREW/CAP HEX FLANGE 3/8 X 5/8 1

25 183358 TUBE ASSEMBLY/MOTOR DRAIN LEFT 1

26 183363 TUBE ASSEMBLY/BRAKE LEFT 1

27 183367 TUBE ASSEMBLY/BRAKE RIGHT 1

28 183390 HOSE/MEDIUM PRESSURE 1/2 X 30 2

29 184102a VALVE/SOLENOID 1

30 184378 PLATE/SPACER 1

31 184946 MANIFOLD 1

32 186913ad PUMP/TANDEM 2.48 SERVO 1

136387c PUMP/TANDEM 2.48 SERVO 1

33 186929 TUBE ASSY/BRAKE VALVE 1

34 187304 TUBE/TANDEM PUMP 1

35 187348 HOSE/MEDIUM PRESSURE 1/4 X 17 1

36 189707 HOSE/HIGH PRESSURE 5/8 X 23-3/4 4

37 189967 FITTING/STRAIGHT SAE10 X FF10 4

135124 O-RING #10 FACE SEAL 1

055898 O-RING FOR #10 FITTING 1

38 190058 TUBE ASSEMBLY/MOTOR DRAIN RIGHT 1

39 193169b PORT/TEST 9/16 UNF 1

40 194032af MOTOR/SINGLE SPEED 2

140569ae MOTOR/SINGLE SPEED 2

41 230-32753 FITTING/TEE JIC04 X SAE04 X JIC04 1

42 650453 SCREW/CAP 1/2 X 1-1/2 2

43 650706 SCREW/CAP 1/4 X 2 2

44 651620 SCREW/CAP M16 X 2MM X 30MM 12

a) For breakdown see “Section B” of this manual.

b) Test port 193169 takes fitting 055981. Units without the test port use 068938.

c) 4640 Models: SN 306596 and Before. 4840 Models: SN 406838 and Before

d) 4640 Models: SN 306597 and Up. 4840 Models: SN 406839 and Up

e) 4640 Models: SN 309777 and Before. 4840 Models: SN 411003 and Before

f) 4640 Models: SN 309778 and Up. 4840 Models: SN 411004 and Up

PRESSURE SETTINGS AMOUNT OF PRESSURE

CHARGE PRESSURE 250-300 PSI @ Full Throttle (17-21 bar)

TANDEM RELIEF 5500 PSI (379 bar)

HYDROSTATIC SYSTEM - DRIVE MOTORS

PRINTED IN USA 56 917000/JP0909



1
1 41

43
16

125

22

19
6

13

36

12 5

1

40

40

43

16

20

21

8

5

42

2

F

H

J

J

K

K

H

L
G

APPLY LOCTITE 242
TORQUE TO 55 FT-LBS

DRIVE MOTOR PORT REFERENCE

SINGLE SPEED (STANDARD) WITHOUT SHUTTLES

MAIN IN -10 ORB (B,D)

MAIN OUT -10 ORB (A,C)

CASE FLUSH-DRAIN -8 ORB

BRAKE -6 ORB (H,J)

DRAIN -8 ORB (K,L)

DRAIN -8 ORB

23

3

24

M

N

17

M

15

N

25

6

18

44

14

2

26

27

27

27

27

D

C

B

A

28

L

37

7

9

38

4

30

F

G

31

C

D

A

B

29

11 11

34

35

33

32

E

E

39

TEE/HYDR. FITTING
FOR REFERENCE ONLY
(JOYSTICK CONTROLS)

HYDROSTATIC SYSTEM - DRIVE MOTORS

917000/JP0909 57 PRINTED IN USA

190487

Single Speed - 4640 and 4840 Models

Dual Joystick Controls



Ref. Part Single-Speed Qty.
No. No. Description 46/4840 Dual Joystick

1 054626 FITTING/STRAIGHT SAE08 X JIC08 4

2 054820b FITTING/TEE SAE06 X JIC06 X JIC06 2

054994b FITTING/STRAIGHT SAE06 X JIC06 1

3 055064 FITTING/45° SAE12 X JIC12 1

4 055981 FITTING/TEE JIC06 X SAE06 X JIC06 1

5 068938 FITTING/90° SAE06 X JIC06 3

6 076879 CAP/37° FLARE 3/4 2

7 080556 CAP/37° FLARE 9/16 1

8 087393 FITTING/TEE SAE06 X JIC06 X JIC06 1

9 121773 FITTING/45° SAE16 X JIC12 1

11 131493 FITTING/STRAIGHT SAE12 X JIC10 4

135124 O-RING #10 FACE SEAL 1

12 131529 PLUG SAE08 2

13 132049 SWITCH/TEMPERATURE 230° 1

14 134588 NUT/SPIRALOCK™ 1/4 2

15 135025 HOSE/MEDIUM PRESSURE 3/4 X 36 1

16 135773 WASHER/HARDENED FLAT 5/8 12

17 136104 HOSE/MEDIUM PRESSURE 3/8 X 30 1

18 139438 SCREW/CAP HEX FLANGE 3/8 X 5/8 1

19 183358 TUBE ASSEMBLY/MOTOR DRAIN LEFT 1

20 183363 TUBE ASSEMBLY/BRAKE LEFT 1

21 183367 TUBE ASSEMBLY/BRAKE RIGHT 1

22 183390 HOSE/MEDIUM PRESSURE 1/2 X 26 1

23 184102a VALVE/SOLENOID 1

24 184378 PLATE/SPACER (BRAKE VALVE) 1

25 184946 MANIFOLD 1

26 186929 TUBE ASSEMBLY/BRAKE VALVE 1

27 189967 FITTING/STRAIGHT SAE10 X FF10 4

135124 O-RING #10 FACE SEAL 1

055898 O-RING FOR #10 FITTING 1

28 190058 TUBE ASSEMBLY/MOTOR DRAIN RIGHT 1

29 190488a PUMP/TANDEM 1

30 190539 TUBE/CHARGE 1

31 190696 FITTING/TEE MJ12 X 08MB X 12MJ 1

32 191207 HOSE/HIGH PRESSURE 5/8 X 27-1/4 1

33 191208 HOSE/HIGH PRESSURE 5/8 X 22-1/2 1

34 191209 HOSE/HIGH PRESSURE 5/8 X 27-5/8 1

35 191210 HOSE/HIGH PRESSURE 5/8 X 21-1/4 1

36 191228 HOSE/MEDIUM PRESSURE 1/2 X 17-1/2 1

37 170-34197 ASSY/HYDRAULIC HOSE AND TUBE 1

38 191854 HOSE/MEDIUM PRESSURE 3/4 X 63-1/2 1

39 193169b PORT/TEST 9/16 UNF 1

40 194032ad MOTOR/SINGLE-SPEED 2

140569ac MOTOR/SINGLE-SPEED 2

41 650453 SCREW/CAP 1/2 X 1-1/2 2

42 650706 SCREW/CAP 1/4 X 2 2

43 651620 SCREW/CAP M16 X 2MM X 30MM 12

44 P471548 WASHER/HARD 1/2 2

a) For breakdown see “Section B” of this manual.

b) Test Port 193169 takes fitting 054820. Units without the test port use fitting 054994.

c) 4640 Models: SN 309777 and Before. 4840 Models: SN 411003 and Before

d) 4640 Models: SN 309778 and Up. 4840 Models: SN 411004 and Up

PRESSURE SETTINGS AMOUNT OF PRESSURE

CHARGE PRESSURE 435 PSI (30 bar) @ 2600 RPM

TANDEM RELIEF 5510 PSI (379,9 bar)

PILOT (JOYSTICK) PRESSURE 250-275 PSI (17,2 - 18,9 bar) (with hot oil)

HYDROSTATIC SYSTEM - DRIVE MOTORS

PRINTED IN USA 58 917000/JP0909



E

E

G

J

H
L

M

2

210 13

42

16

12

5

20

41
19

23

22

43

18

38

25

7

14

43

18

12

9

7

38

DRIVE MOTOR PORT REFERENCE

APPLY LOCTITE 242
TORQUE TO 55 FT-LBS

MAIN IN -12 ORB (B,D)

MAIN OUT -12 ORB (A,C)

BRAKE -08 ORB (H,L)

CASE FLUSH-DRAIN -10 ORB (G)

2-SPEED -08 ORB (J,K)

3

26

27

15

H

J

K

L

24

4

N

2

28
F

17

N

F

M

29

21

6

4032

8

K

O

O

G

34

31

39

33

1
30

35

36

12

12

37

37

37
A

B

C

D

D

C

B

A

44

45

HYDROSTATIC SYSTEM - DRIVE MOTORS

917000/JP0909 59 PRINTED IN USA

183401

Two-Speed - 4640 and 4840 Models

T-Bar, Hand/Foot, Dual Hand and

T-Bar/Joystick Controls



Ref. Part Two-Speed Qty.
No. No. Description 4640/4840

1 054626 FITTING/STRAIGHT SAE08 X JIC08 1

2 054816 FITTING/90° SAE08 X JIC08 3

3 054820 FITTING/TEE SAE06 X JIC06 X JIC06 2

4 055064 FITTING/45° SAE12 X JIC12 1

5 068938e FITTING/90° SAE06 X JIC06 1

6 076879 CAP/37° FLARE 3/4 1

7 089099 FITTING/STRAIGHT SAE10 X JIC08 2

055898 O-RING FOR #10 FITTING 1

8 095601 ADAPTER/90° 40RM-4JICM 1

9 121684 FITTING/90° SAE16 X JIC16 1

10 122641 TUBE/CHARGE 1

12 131493 FITTING/STRAIGHT SAE12 X FF10 8

135124 O-RING/FACE SEAL #10 1

13 131683 HOSE/MEDIUM PRESSURE 3/4 X 68 1

14 132049 SWITCH/TEMPERATURE 230° 1

15 134588 NUT/SPIRALOCK™ 1/4 2

16 134966 WASHER/HARDENED FLAT 1/2 2

17 135025 HOSE/MEDIUM PRESSURE 3/4 X 36 1

18 135773 WASHER/HARDENED FLAT 5/8 12

19 136103 HOSE/MEDIUM PRESSURE 3/8 X 17 1

20 136104 HOSE/MEDIUM PRESSURE 3/8 X 30 1

21 139438 SCREW/CAP HEX FLANGE 3/8 X 5/8 1

22 193672ac MOTOR/TWO-SPEED RIGHT 1

140570ab MOTOR/TWO-SPEED RIGHT 1

23 193673ac MOTOR/TWO-SPEED LEFT 1

140571ab MOTOR/TWO-SPEED LEFT 1

24 183433 TUBE ASSEMBLY/MOTOR LEFT TWO-SPEED 1

25 183444 TUBE ASSEMBLY/MOTOR RIGHT DRAIN 1

26 183978a MANIFOLD/VALVE 1

27 184378 PLATE/SPACER (BRAKE VALVE) 1

28 184499 HOSE/MEDIUM PRESSURE 1/2 X 22 1

29 184946 MANIFOLD 1

30 186913ag PUMP/TANDEM 2.48 SERVO 1

136387f PUMP/TANDEM 2.48 SERVO 1

31 186932 TUBE ASSY/BRAKE LEFT 1

32 187304 TUBE/TANDEM PUMP 1

33 187348 HOSE/MEDIUM PRESSURE 1/4 X 17 1

34 187353 TUBE/DRAIN 1

35 188045d TUBE ASSY/BRAKE RT MOTOR 1

36 188046d TUBE ASSY/MOTOR RT TWO SPEED 1

37 189708 HOSE/HIGH PRESSURE 5/8 X 21-7/8 4

38 230-24749 FITTING/STRAIGHT SAE08 X JIC06 4

39 072806 FITTING/HYDRAULIC TEE 1

40 230-32753 FITTING/TEE JIC04 X SAE04 X JIC04 1

41 650449 SCREW/CAP 1/4 X 2-1/2 2

42 650453 SCREW/CAP 1/2 X 1-1/2 2

43 651620 SCREW/CAP M16 X 2MM X 30MM 12

44 055981e FITTING/TEE JIC06 X SAE06 X JIC06 1

45 193169e PORT/TEST 9/16 UNF 1

a) For breakdown see “Section B” of this manual.

b) 4640 Models: SN 309650 and Before. 4840 Models: SN 410843 and Before

c) 4640 Models: SN 309651 and Up. 4840 Models: SN 410844 and Up

d) Part numbers 188045 and 188046 should be ordered as a pair when replacement of either one is needed in SL4840 Models prior to SN 407260.

e) Test port 193169 takes fitting 055981. Units without the test port use 068938.

f) 4640 Models: SN 306596 and Before. 4840 Models: SN 406838 and Before.

g) 4640 Models: SN 306597 and Up. 4840 Models: SN 406839 and Up.

PRESSURE SETTINGS AMOUNT OF PRESSURE

CHARGE PRESSURE 250-300 PSI @ Full Throttle (17-21 bar)

TANDEM RELIEF 5500 PSI (379 bar)

PRINTED IN USA 60 917000/JP0909

HYDROSTATIC SYSTEM - DRIVE MOTORS



917000/JP0909 61 PRINTED IN USA

G

J

H
L

43

16

6

44

22

21

45

18

41

24

9

14

45

18

9

41

DRIVE MOTOR PORT REFERENCE

APPLY LOCTITE 242
TORQUE TO 55 FT-LBS

MAIN IN -12 ORB (B,D)

MAIN OUT -12 ORB (A,C)

BRAKE -08 ORB (H,L)

CASE FLUSH-DRAIN -10 ORB (G)

2-SPEED -08 ORB (J,K)

2

25

26

15

H

J

K

L

23

4

N

17

N

F

M

28

20

7
K

G

30

29

42

27

31

32

12

12

D

C

B

A

40

39

10

F

E

E

A
B

C

D

1

1

34

35

13

5

33

12

36

38 37

2, 3

46

TEE/HYDR. FITTING
FOR REFERENCE ONLY
(JOYSTICK CONTROLS)

M

19

HYDROSTATIC SYSTEM - DRIVE MOTORS

190530

Two-Speed - 4640 and 4840 Models

Dual Joystick Controls



Ref. Part Two-Speed Qty.
No. No. Description 46/4840 Dual Joystick

1 054626 FITTING/STRAIGHT SAE08 X JIC08 2

2 054820d FITTING/TEE SAE06 X JIC06 X JIC06 3

3 054994d FITTING/STRAIGHT SAE06 X JIC06 1

4 055064 FITTING/45° SAE12 X JIC12 1

5 055981 FITTING/TEE JIC06 X SAE06 X JIC06 1

6 068938 FITTING/90° SAE06 X JIC06 1

7 076879 CAP/37° FLARE 3/4 1

8 080556 CAP/37° FLARE 9/16 1

9 089099 FITTING/STRAIGHT SAE10 X JIC08 2

055898 O-RING FOR #10 FITTING 1

10 121775 FITTING/90° SAE12 X JIC08 1

12 131493 FITTING/STRAIGHT SAE12 X JIC10 8

13 191854 HOSE/MEDIUM PRESSURE 3/4 X 63-1/2 1

14 132049 SWITCH/TEMPERATURE 230° 1

15 134588 NUT/SPIRALOCK™ 1/4 2

16 P471548 WASHER/HARD 1/2 2

17 135025 HOSE/MEDIUM PRESSURE 3/4 X 36 1

18 135773 WASHER/HARDENED FLAT 5/8 12

19 136104 HOSE/MEDIUM PRESSURE 3/8 X 30 1

20 139438 SCREW/CAP HEX FLANGE 3/8 X 5/8 1

21 193672ac MOTOR/TWO-SPEED RIGHT 1

140570ab MOTOR/TWO-SPEED RIGHT 1

22 193673ac MOTOR/TWO-SPEED LEFT 1

140571ab MOTOR/TWO-SPEED LEFT 1

23 183433 TUBE ASSEMBLY/MOTOR LEFT TWO-SPEED 1

24 183444 TUBE ASSEMBLY/MOTOR RIGHT DRAIN 1

25 183978a MANIFOLD/VALVE 1

26 184378 PLATE/SPACER (BRAKE VALVE) 1

27 184499 HOSE/MEDIUM PRESSURE 1/2 X 22 1

28 184946 MANIFOLD 1

29 186932 TUBE ASSEMBLY/BRAKE LEFT 1

30 187353 TUBE/DRAIN 1

31 188045 TUBE ASSEMBLY/BRAKE RIGHT MOTOR 1

32 188046 TUBE ASSEMBLY/MOTOR RIGHT TWO-SPEED 1

33 190488a PUMP/TANDEM 1

34 190539 TUBE/CHARGE 1

35 121773 FITTING/45° SAE16 X JIC12 1

36 191203 HOSE/HIGH PRESSURE 5/8 X 24-3/16 1

37 161204 HOSE/HIGH PRESSURE 5/8 X 21 1

38 191205 HOSE/HIGH PRESSURE 5/8 X 21-3/16 1

39 191206 HOSE/HIGH PRESSURE 5/8 X 21-3/4 1

40 170-34197 ASSY/HYDRAULIC HOSE AND TUBE 1

41 230-24749 FITTING/STRAIGHT SAE08 X JIC06 4

42 072806 FITTING/HYDRAULIC TEE 1

43 650453 SCREW/CAP 1/2 X 1-1/2 2

44 650979 SCREW/CAP 1/4 X 3-1/4 2

45 651620 SCREW/CAP M16 X 2MM X 30MM 12

46 193169d PORT/TEST 9/16 UNF 1

a) For breakdown see “Section B” of this manual.

b) 4640 Models: SN 309650 and Before. 4840 Models: SN 410843 and Before

c) 4640 Models: SN 309651 and Up. 4840 Models: SN 410844 and Up

d) Test Port 193169 takes fitting 054820. Units without the test port use fitting 054994.

PRESSURE SETTINGS AMOUNT OF PRESSURE

CHARGE PRESSURE 435 PSI (30 bar) @ 2600 RPM

TANDEM RELIEF 5438 PSI (375 bar)

PILOT (JOYSTICK) PRESSURE 250-275 PSI (17,2 - 18,9 bar) (with hot oil)

HYDROSTATIC SYSTEM - DRIVE MOTORS

PRINTED IN USA 62 917000/JP0909



917000/JP0909 63 PRINTED IN USA

21

36

17

1

11

1

3

41

24

38

23

42
16

41

17

13

17

DRIVE MOTOR PORT REFERENCE
SINGLE SPEED WITH SHUTTLES

BRAKE -8 ORB (E,J)

MAIN IN -12 ORB (B,D)

MAIN OUT -12 ORB (A,C)

CASE FLUSH-DRAIN -10 ORB (G,M)

APPLY LOCTITE 242
TORQUE TO 55 FT-LBS

15
40

12

27

8

7

26

18

1

42

16

19

4

E

J K

L

N

N

J

L

6

32

14

25

E

M

29

F

38

M

8

28

F

K

30

20

5

31

33

39

9

10

34

22

G

G

O

O

2

35

37

37

D

C

A

B

17

17

17

17

C

D

B

A

43

44

HYDROSTATIC SYSTEM - DRIVE MOTORS



Ref. Part Single Speed Qty.
No. No. Description 5640

1 054816 FITTING/90° SAE08 X JIC08 3

2 054820 FITTING/TEE SAE06 X JIC06 X JIC06 1

3 055064 FITTING/45° SAE12 X JIC12 1

4 068938b FITTING/90° SAE06 X JIC06 1

5 076879 CAP/37° FLARE 3/4 1

6 076880 FITTING/45° SAE08 X JIC08 1

7 087393 FITTING/TEE SAE06 X JIC06 X JIC06 1

8 089099 FITTING/STRAIGHT SAE10 X JIC08 2

055898 O-RING FOR #10 FITTING 1

9 095601 ADAPTER/90� 40RM-4JIC 1

10 121684 FITTING/90° SAE16 X JIC16 1

11 122641 TUBE/CHARGE 1

12 131859 HOSE/VERY HIGH PRESSURE 3/4 X 28 1

13 132049 SWITCH/TEMPERATURE 1

14 134588 NUT/SPIRALOCK™ 1/4 2

15 134966 WASHER/HARDENED FLAT 1/2 2

16 135773 WASHER/HARDENED FLAT 5/8 12

17 135928d FITTING/STRAIGHT SAE12 X FF12 8

137205 O-RING/#12 FACE SEAL 1

048953 O-RING FOR #12 FITTING 1

135940c FITTING/45° SAE12 X FF12

18 136103 HOSE/MEDIUM PRESSURE 3/8 X 17 1

19 136104 HOSE/MEDIUM PRESSURE 3/8 X 30 1

20 139438 SCREW/CAP HEX FLANGE 3/8 X 5/8 1

21 131683 HOSE/MEDIUM PRESSURE 3/4 X 68 1

22 140023 HOSE/MEDIUM PRESSURE 1/2 X 38 1

23 195101af MOTOR/SINGLE SPEED RIGHT 1

140572ae MOTOR/SINGLE SPEED RIGHT 1

24 195102af MOTOR/SINGLE SPEED LEFT 1

140573ae MOTOR/SINGLE SPEED LEFT 1

25 183480 TUBE ASSEMBLY/BRAKE LEFT 1

26 183482 TUBE ASSEMBLY/BRAKE RIGHT 1

27 184102a VALVE/SOLENOID 1

28 184470 TUBE ASSEMBLY/DRAIN RIGHT MOTOR 1

29 184499 HOSE/MEDIUM PRESSURE 1/2 X 22 1

30 184946 MANIFOLD 1

31 186918ad PUMP/TANDEM 1

140586c PUMP/TANDEM 1

32 186927 TUBE ASSEMBLY/BRAKE VALVE 1

33 187304 TUBE/TANDEM PUMP 1

34 187348 HOSE/MEDIUM PUMP 1/4 X 17 1

35 189153 HOSE/HIGH PRESSURE 3/4 X 25-7/8 1

36 189154 HOSE/HIGH PRESSURE 3/4 X 24-7/8 1

37 189155 HOSE/HIGH PRESSURE 3/4 X 23 2

38 230-24749 FITTING/STRAIGHT SAE08 X JIC06 2

055898 O-RING 1

39 230-32753 FITTING/TEE JIC04 X SAE04 X JIC04/16 1

40 650453 SCREW/CAP 1/2 X 1-1/2 2

41 650706 SCREW/CAP 1/4 X 2 2

42 651620 SCREW/CAP M16 X 2MM X 30MM 12

43 055981b FITTING/TEE JIC06 X SAE06 X JIC06 1

44 193169b PORT/TEST 9/16 UNF 1

a) For breakdown see “Section B” of this manual.

b) Test port 193169 takes fitting 055981. Units without the test port use 068938.

c) SN 504916 and Before

d) SN 504917 and Up

e) SN 509457 and Before

f) SN 590458 and Up

PRESSURE SETTINGS AMOUNT OF PRESSURE

CHARGE PRESSURE 250-300 PSI @ Full Throttle (17-21 bar)

TANDEM RELIEF 5500 PSI (379 bar)

PRINTED IN USA 64 917000/JP0909

HYDROSTATIC SYSTEM - DRIVE MOTORS



917000/JP0909 65 PRINTED IN USA

38

23

41
17

40

DRIVE MOTOR PORT REFERENCE

SINGLE SPEED WITH SHUTTLES

BRAKE -8 ORB (E,J)

MAIN IN -12 ORB (B,D)

MAIN OUT -12 ORB (A,C)

CASE FLUSH-DRAIN -10 ORB (G,M)

APPLY LOCTITE 242
TORQUE TO 55 FT-LBS

16
39

28

10 9

27

41

17

19

6

E

J
K

N

J

32

15

26

E

M

38

M

10

29

F

K

31

21

7

G

G 2

18

18

18

18

C

D

A

4

40

24

8
14

13

N

37

22

11

5

1
34

12

30

37

18

20

25

B

A

B C

D

F

H

H

L

L

33

36

35

18

2, 3

42

HYDROSTATIC SYSTEM - DRIVE MOTORS

190525

Single-Speed - 5640 Models

Dual Joystick Controls



Ref. Part Single-Speed Qty.
No. No. Description 5640 Dual Joystick

1 054626 FITTING/STRAIGHT SAE08 X JIC08 2

2 054820b FITTING/TEE SAE06 X JIC06 X JIC06 2

3 054994b FITTING/STRAIGHT SAE06 X JIC06 1

4 055064 FITTING/45° SAE12 X JIC12 1

5 055981 FITTING/TEE JIC06 X SAE06 X JIC06 1

6 068938 FITTING/90° SAE06 X JIC06 1

7 076879 CAP/37° FLARE 3/4 1

8 080556 CAP/37° FLARE 9/16 1

9 087393 FITTING/TEE SAE06 X JIC06 X JIC06 1

10 089099 FITTING/STRAIGHT SAE10 X JIC08 2

055898 O-RING FOR #10 FITTING 1

11 121773 FITTING/45° SAE16 X JIC12 1

12 121775 FITTING/90° SAE12 X JIC08 1

13 131859 HOSE/VERY HIGH PRESSURE 3/4 X 28 1

14 132049 SWITCH/TEMPERATURE 230° 1

15 134588 NUT/SPIRALOCK™ 1/4 2

16 P471548 WASHER/HARD 1/2 2

17 135773 WASHER/HARDENED FLAT 5/8 12

18 135928 FITTING/STRAIGHT SAE12 X FF12 8

137205 O-RING/#12 FACE SEAL 1

048953 O-RING FOR #12 FITTING 1

19 136104 HOSE/MEDIUM PRESSURE 3/8 X 30 1

20 137611 HOSE/MEDIUM PRESSURE 3/8 X 21 1

21 139438 SCREW/CAP HEX FLANGE 3/8 X 5/8 1

22 131683 HOSE/MEDIUM PRESSURE 3/4 X 68 1

23 195101ad MOTOR/SINGLE SPEED RIGHT 1

140572ac MOTOR/SINGLE SPEED RIGHT 1

24 195102ad MOTOR/SINGLE SPEED LEFT 1

140573ac MOTOR/SINGLE SPEED LEFT 1

25 170-35054 HOSE/MEDIUM PRESSURE 1/2 X 12 1

26 183480 TUBE ASSEMBLY/BRAKE LEFT 1

27 183482 TUBE ASSEMBLY/BRAKE RIGHT 1

28 184102a VALVE/SOLENOID 1

29 184470 TUBE ASSEMBLY/DRAIN RIGHT MOTOR 1

30 184499 HOSE/MEDIUM PRESSURE 1/2 X 22 1

31 184946 MANIFOLD 1

32 186927 TUBE ASSEMBLY/BRAKE VALVE 1

33 190488a PUMP/TANDEM 1

34 190539 TUBE/CHARGE 1

35 191162 HOSE/HIGH PRESSURE 3/4 X 23-13/16 1

36 191163 HOSE/HIGH PRESSURE 3/4 X 28 1

37 191164 HOSE/HIGH PRESSURE 3/4 X 21-3/4 2

38 230-24749 FITTING/STRAIGHT SAE08 X JIC06 2

055898 O-RING 1

39 650453 SCREW/CAP 1/2 X 1-1/2 2

40 650706 SCREW/CAP 1/4 X 2 2

41 651620 SCREW/CAP M16 X 2MM X 30MM 12

42 193169b PORT/TEST 9/16 UNF 1

a) For breakdown see “Section B” of this manual.

b) Test port 193169 takes fitting 054820. Units without the test port use 054994.

c) SN 509457 and Before

d) SN 590458 and Up

PRESSURE SETTINGS AMOUNT OF PRESSURE

CHARGE PRESSURE 435 PSI (30 bar) @ 2600 RPM

TANDEM RELIEF 5438 PSI (375 bar)

PILOT (JOYSTICK) PRESSURE 250-275 PSI (17,2 - 18,9 bar) (with hot oil)

PRINTED IN USA 66 917000/JP0909

HYDROSTATIC SYSTEM - DRIVE MOTORS



917000/JP0909 67 PRINTED IN USA

46
17

24 9

9

15

5

45

4

13

19

12

1

11 22

44

16

APPLY LOCTITE 242
TORQUE TO 55 FT-LBS

MAIN IN -12 ORB (B,D)

MAIN OUT -12 ORB (A,C)

BRAKE -08 ORB (E,J)

CASE FLUSH-DRAIN -10 ORB (G,M)

2-SPEED -08 ORB (F,H)

DRIVE MOTOR PORT REFERENCE

30

1

28

25

27

29

3

7

42

46

17

20

18

18

J

L

K

N

N

H

E

F

H

J

42

42

M

F

14

G

8

8

L

32

36

33

P

M

26

E

34

21

6

P

K

31

38

23

10

37

43

35

G

2

O

O

40

39

41

41

18

18

18

18

A

B

D

C

B

A

D

C

N 47 48

HYDROSTATIC SYSTEM - DRIVE MOTORS

183101

Two-Speed - 5640 Models

T-Bar, Hand/Foot, Dual Hand and T-Bar/Joystick Controls



Ref. Part Two-Speed Qty.
No. No. Description 5640

1 054816 FITTING/90° SAE08 X JIC08 3

2 054820 FITTING/TEE SAE06 X JIC06 X JIC06 1

3 054994 FITTING/STRAIGHT SAE06 X JIC06 1

4 055064 FITTING/45° SAE12 X JIC12 1

5 068938d FITTING/90° SAE06 X JIC06 1

6 076879 CAP/37° FLARE 3/4 1

7 076880 FITTING/45° SAE08 X JIC08 1

8 087393 FITTING/TEE SAE06 X JIC06 X JIC06 2

9 089099 FITTING/STRAIGHT SAE10 X JIC08 2

055898 O-RING FOR #10 FITTING 1

10 095601 ADAPTER/90� 40RM-4JIC 1

11 121684 FITTING/90° SAE16 X JIC16 1

12 122641 TUBE/CHARGE 1

13 131859 HOSE/VERY HIGH PRESSURE 3/4 X 28 1

14 132049 SWITCH/TEMPERATURE 230° 1

15 134588 NUT/SPIRALOCK™ 1/4 2

16 134966 WASHER/HARDENED FLAT 1/2 2

17 135773 WASHER/HARDENED FLAT 5/8 12

18 135928 FITTING/STRAIGHT SAE12 X FF12 8

137205 O-RING/#12 FACE SEAL 1

048953 O-RING FOR #12 FITTING 1

19 136103 HOSE/MEDIUM PRESSURE 3/8 X 17 1

20 136104 HOSE/MEDIUM PRESSURE 3/8 X 30 1

21 139438 SCREW/CAP HEX FLANGE 3/8 X 5/8 1

22 131683 HOSE/MEDIUM PRESSURE 3/4 X 68 1

23 140023 HOSE/MEDIUM PRESSURE 1/2 X 38 1

24 193674ac MOTOR/TWO-SPEED RIGHT 1

140574ab MOTOR/TWO-SPEED RIGHT 1

25 193675ac MOTOR/TWO-SPEED LEFT 1

140575ab MOTOR/TWO-SPEED LEFT 1

26 183480 TUBE ASSEMBLY/BRAKE LEFT 1

27 183482 TUBE ASSEMBLY/BRAKE RIGHT 1

28 183483 TUBE ASSEMBLY/TWO-SPEED LEFT 1

29 183484 TUBE ASSEMBLY/TWO-SPEED RIGHT 1

30 183978a MANIFOLD/VALVE 1

31 184469 TUBE ASSEMBLY/TWO-SPEED VALVE 1

32 184470 TUBE ASSEMBLY/DRAIN RIGHT MOTOR 1

33 184499 HOSE/MEDIUM PRESSURE 1/2 X 22 1

34 184946 MANIFOLD 1

35 186918af PUMP/TANDEM 1

140586e PUMP/TANDEM 1

36 186927 TUBE ASSEMBLY/BRAKE VALVE 1

37 187304 TUBE/TANDEM PUMP 1

38 187348 HOSE/MEDIUM PRESSURE 1/4 X 17 1

39 189153 HOSE/HIGH PRESSURE 3/4 X 25-7/8 1

40 189154 HOSE/HIGH PRESSURE 3/4 X 24-7/8 1

41 189155 HOSE/HIGH PRESSURE 34 X 23 2

42 230-24749 FITTING/STRAIGHT SAE08 X JIC06 4

055898 O-RING 1

43 230-32753 FITTING/TEE JIC04 X SAE04 X JIC4/16 1

44 650453 SCREW/CAP 1/2 X 1-1/2 2

45 650839 SCREW/CAP 1/4 X 2-1/2 2

46 651620 SCREW/CAP M16 X 2MM X 30MM 12

47 055981d FITTING/TEE JIC06 X SAE06 X JIC06 1

48 193169d PORT/TEST 9/16 UNF 1

a) For breakdown see “Section B” of this manual.

b) SN 508951 and Before. c) SN 508952 and Up

d) Test port 193169 takes fitting 055981. Units without the test port use 068938.

e) SN 504916 and Before. f) SN 504917 and Up

PRESSURE SETTINGS AMOUNT OF PRESSURE

CHARGE PRESSURE 250-300 PSI @ Full Throttle (17-21 bar)

TANDEM RELIEF 5500 PSI (379 bar)

PRINTED IN USA 68 917000/JP0909

HYDROSTATIC SYSTEM - DRIVE MOTORS



917000/JP0909 69 PRINTED IN USA

44
17

22 10

10

15

6

43

4

13

APPLY LOCTITE 242
TORQUE TO 55 FT-LBS

MAIN IN -12 ORB (B,D)

MAIN OUT -12 ORB (A,C)

BRAKE -08 ORB (E,J)

CASE FLUSH-DRAIN -10 ORB (G,M)

2-SPEED -08 ORB (F,H)

DRIVE MOTOR PORT REFERENCE

29

27

23

26

28

37

3

41

44

17

19

J K

NH

EF

H

J

41

41

M

F

14

G

9

9

31

34

M

25

E

33

20

7

P

K

30

G

2

18

18

18

18

B

A

D

C

N

11

21

5

1

36

42 16

12

32

18
18

24

A

B

C

D

8

35

40

40

39

38

S

S

P

L

L

2, 3
45

HYDROSTATIC SYSTEM - DRIVE MOTORS

190526

Two-Speed - 5640 Models

Dual Joystick Controls



Ref. Part Two-Speed Qty.
No. No. Description 5640 Dual Joystick

1 054626 FITTING/STRAIGHT SAE08 X JIC08 2

2 054820d FITTING/TEE SAE06 X JIC06 X JIC06 2

3 054994d FITTING/STRAIGHT SAE06 X JIC06 2

4 055064 FITTING/45° SAE12 X JIC12 1

5 055981 FITTING/TEE JIC06 X SAE06 X JIC06 1

6 068938 FITTING/90° SAE06 X JIC06 1

7 076879 CAP/37° FLARE 3/4 1

8 080556 CAP/37° FLARE 9/16 1

9 087393 FITTING/TEE SAE06 X JIC06 X JIC06 2

10 089099 FITTING/STRAIGHT SAE10 X JIC08 2

055898 O-RING FOR #10 FITTING 1

11 121773 FITTING/45° SAE16 X JIC12 1

12 121775 FITTING/90° SAE12 X JIC08 1

13 131859 HOSE/VERY HIGH PRESSURE 3/4 X 28 1

14 132049 SWITCH/TEMPERATURE 230° 1

15 134588 NUT/SPIRALOCK™ 1/4 2

16 P471548 WASHER/HARD 1/2 2

17 135773 WASHER/HARDENED FLAT 5/8 12

18 135928 FITTING/STRAIGHT SAE12 X FF12 8

137205 O-RING/#12 FACE SEAL 1

048953 O-RING #12 FITTING 1

19 136104 HOSE/MEDIUM PRESSURE 3/8 X 30 1

20 139438 SCREW/CAP HEX FLANGE 3/8 X 5/8 1

21 131683 HOSE/MEDIUM PRESSURE 3/4 X 68 1

22 193674ac MOTOR/TWO-SPEED RIGHT 1

140574ab MOTOR/TWO-SPEED RIGHT 1

23 193675ac MOTOR/TWO-SPEED LEFT 1

140575ab MOTOR/TWO-SPEED LEFT 1

24 170-35054 HOSE/MEDIUM PRESSURE 1/2 X 12 1

25 183480 TUBE ASSEMBLY/BRAKE LEFT 1

26 183482 TUBE ASSEMBLY/BRAKE RIGHT 1

27 183483 TUBE ASSEMBLY/TWO-SPEED LEFT 1

28 183484 TUBE ASSEMBLY/TWO-SPEED RIGHT 1

29 183978a MANIFOLD/VALVE 1

30 184469 TUBE ASSEMBLY/TWO-SPEED VALVE 1

31 184470 TUBE ASSEMBLY/DRAIN RIGHT MOTOR 1

32 184499 HOSE/MEDIUM PRESSURE 1/2 X 22 1

33 184946 MANIFOLD 1

34 186927 TUBE ASSEMBLY/BRAKE VALVE 1

35 190488a PUMP/TANDEM 1

36 190539 TUBE/CHARGE 1

37 191056 HOSE/MEDIUM PRESSURE 3/8 X 19-1/2 1

38 191162 HOSE/HIGH PRESSURE 3/4 X 23-13/16 1

39 191163 HOSE/HIGH PRESSURE 3/4 X 28 1

40 191164 HOSE/HIGH PRESSURE 3/4 X 21-3/4 2

41 230-24749 FITTING/STRAIGHT SAE08 X JIC06 4

055898 O-RING 1

42 650453 SCREW/CAP 1/2 X 1-1/2 2

43 650839 SCREW/CAP 1/4 X 2-1/4 2

44 651620 SCREW/CAP M16 X 2MM X 30MM 12

45 193169d PORT/TEST 9/16 UNF 1

a) For breakdown see “Section B” of this manual.

b) SN 508951 and Before

c) SN 508952 and Up

d) Test port 193169 takes fitting 054820. Units without the test port use 054994.

PRESSURE SETTINGS AMOUNT OF PRESSURE

CHARGE PRESSURE 435 PSI (30 bar) @ 2600 RPM

TANDEM RELIEF 5438 PSI (375 bar)

PILOT (JOYSTICK) PRESSURE 250-275 PSI (17,2 - 18,9 bar) (with hot oil)

PRINTED IN USA 70 917000/JP0909

HYDROSTATIC SYSTEM - DRIVE MOTORS



917000/JP0909 71 PRINTED IN USA

17
11

1

10

6

17

1

42
16

8

41

3

4

16

42

17

1

12

17

41

13

38

7

24

DRIVE MOTOR PORT REFERENCE

SINGLE SPEED WITH SHUTTLES

BRAKE -8 ORB (E,J)

CASE FLUSH-DRAIN -10 ORB (G,M)

MAIN IN -12 ORB (B,D)

MAIN OUT -12 ORB (A,C)

15

40

APPLY LOCTITE 242
TORQUE TO 55 FT-LBS

21

L

8

M

J

K

N

N

19

E

28

32

26
J

F

M

E

25

2923

38

5

20

30

K

F

14

34

2

22

27

31

9
33

39

G

G

35

36

A

B

37

37

D
C

17

17

C

D

17

17

B

A

18

L

43

44

HYDROSTATIC SYSTEM - DRIVE MOTORS

183109

Single Speed - 6640 Models

T-Bar, Hand/Foot, Dual Hand and

T-Bar/Joystick Controls



Ref. Part Single Speed Qty.
No. No. Description 6640

1 054816 FITTING/90° SAE08 X JIC08 3

2 054820 FITTING/TEE SAE06 X JIC06 X JIC06 1

3 055064 FITTING/45° SAE12 X JIC12 1

4 068938b FITTING/90° SAE06 X JIC06 1

5 076879 CAP/37° FLARE 3/4 1

6 076880 FITTING/45° SAE08 X JIC08 1

7 087393 FITTING/TEE SAE06 X JIC06 X JIC06 1

8 089099 FITTING/STRAIGHT SAE10 X JIC08 2

055898 O-RING FOR #10 FITTING 1

9 095601 ADAPTER/90� 40RM-4JIC 1

10 121684 FITTING/90° SAE16 X JIC16 1

11 122641 TUBE/CHARGE 1

12 131859 HOSE/VERY HIGH PRESSURE 3/4 X 28 1

13 132049 SWITCH/TEMPERATURE 230° 1

14 134588 NUT/SPIRALOCK™ 1/4 2

15 134966 WASHER/HARDENED FLAT 1/2 2

16 135773 WASHER/HARDENED FLAT 5/8 12

17 135928 FITTING/STRAIGHT SAE12 X FF12 8

137205 O-RING/#12 FACE SEAL 1

048953 O-RING #12 FITTING 1

18 136103 HOSE/MEDIUM PRESSURE 3/8 X 17 1

19 136104 HOSE/MEDIUM PRESSURE 3/8 X 30 1

20 139438 SCREW/CAP HEX FLANGE 3/8 X 5/8 1

21 131683 HOSE/MEDIUM PRESSURE 3/4 X 68 1

22 140023 HOSE/MEDIUM PRESSURE 1/2 X 38 1

23 195101af MOTOR/SINGLE SPEED RIGHT 1

140572ae MOTOR/SINGLE SPEED RIGHT 1

24 195102af MOTOR/SINGLE SPEED LEFT 1

140573ae MOTOR/SINGLE SPEED LEFT 1

25 183480 TUBE ASSEMBLY/BRAKE LEFT 1

26 183482 TUBE ASSEMBLY/BRAKE RIGHT 1

27 183487 TUBE ASSEMBLY/DRAIN RIGHT MOTOR 1

28 184102a VALVE/SOLENOID 1

29 184499 HOSE/MEDIUM PRESSURE 1/2 X 22 1

30 184946 MANIFOLD 1

31 186918ad PUMP/TANDEM 1

140586c PUMP/TANDEM 1

32 186928 TUBE ASSEMBLY/BRAKE VALVE 1

33 187304 TUBE/TANDEM PUMP 1

34 187348 HOSE/MEDIUM PRESSURE 1/4 X 17 1

35 189153 HOSE/HIGH PRESSURE 3/4 X 25-7/8 1

36 189154 HOSE/HIGH PRESSURE 3/4 X 24-7/8 1

37 189155 HOSE/HIGH PRESSURE 34 X 23 2

38 230-24749 FITTING/STRAIGHT SAE08 X JIC06 2

055898 O-RING 1

39 230-32753 FITTING/TEE JIC04 X SAE04 X JIC04 1

40 650453 SCREW/CAP 1/2 X 1-1/2 2

41 650706 SCREW/CAP 1/4 X 2 2

42 651620 SCREW/CAP M16 X 2MM X 30MM 12

43 055981b FITTING/TEE JIC06 X SAE06 X JIC06 1

44 193169b PORT/TEST 9/16 UNF 1

a) For breakdown see “Section B” of this manual.

b) Test port 193169 takes fitting 055981. Units without the test port use 068938.

c) SN 604514 and Before

d) SN 604515 and Up

e) SN 607171 and Before

f) SN 607172 and Up

PRESSURE SETTINGS AMOUNT OF PRESSURE

CHARGE PRESSURE 250-300 PSI @ Full Throttle (17-21 bar)

TANDEM RELIEF 5500 PSI (379 bar)

PRINTED IN USA 72 917000/JP0909

HYDROSTATIC SYSTEM - DRIVE MOTORS



917000/JP0909 73 PRINTED IN USA

4

13
14

37

923

DRIVE MOTOR PORT REFERENCE

SINGLE SPEED WITH SHUTTLES

BRAKE -8 ORB (E,J)

CASE FLUSH-DRAIN -10 ORB (G,M)

MAIN IN -12 ORB (B,D)

MAIN OUT -12 ORB (A,C)

APPLY LOCTITE 242

TORQUE TO 55 FT-LBS

10

M

J

K

N

N

19

E

27

30

25J

M

E

24

22

37

721

29

K

F

2

26

18

18

C

D

18

18

B

A

G

39

15

6

40

17

40
17

10

8

35

20

11

36

1

1
33

5

38 16

12

28

18

34
34

31

31

A

B

C

D

F

G

32

S

R

S

R

41

2, 3

HYDROSTATIC SYSTEM - DRIVE MOTORS

190528

Single Speed - 6640 Models

Dual Joystick Controls



Ref. Part Single-Speed Qty.
No. No. Description 6640 Dual Joystick

1 054626 FITTING/STRAIGHT SAE08 X JIC08 2

2 054820b FITTING/TEE SAE06 X JIC06 X JIC06 2

3 054994b FITTING/STRAIGHT SAE06 X JIC06 1

4 055064 FITTING/45° SAE12 X JIC12 1

5 055981 FITTING/TEE JIC06 X SAE06 X JIC06 1

6 068938 FITTING/90° SAE06 X JIC06 1

7 076879 CAP/37° FLARE 3/4 1

8 080556 CAP/37° FLARE 9/16 1

9 087393 FITTING/TEE SAE06 X JIC06 X JIC06 1

10 089099 FITTING/STRAIGHT SAE10 X JIC08 2

055898 O-RING FOR #10 FITTING 1

11 121773 FITTING/45° SAE16 X JIC12 1

12 121775 FITTING/90° SAE12 X JIC08 1

13 131859 HOSE/VERY HIGH PRESSURE 3/4 X 28 1

14 132049 SWITCH/TEMPERATURE 230° 1

15 134588 NUT/SPIRALOCK™ 1/4 2

16 P471548 WASHER/HARD 1/2 2

17 135773 WASHER/HARDENED FLAT 5/8 12

18 135928 FITTING/STRAIGHT SAE12 X FF12 8

137205 O-RING/#12 FACE SEAL 1

048953 O-RING #12 FITTING 1

19 136104 HOSE/MEDIUM PRESSURE 3/8 X 30 1

20 137611 HOSE/MEDIUM PRESSURE 3/8 X 21 1

21 139438 SCREW/CAP HEX FLANGE 3/8 X 5/8 1

22 195101ad MOTOR/SINGLE SPEED RIGHT 1

140572ac MOTOR/SINGLE SPEED RIGHT 1

23 195102ad MOTOR/SINGLE SPEED LEFT 1

140573ac MOTOR/SINGLE SPEED LEFT 1

24 183480 TUBE ASSEMBLY/BRAKE LEFT 1

25 183482 TUBE ASSEMBLY/BRAKE RIGHT 1

26 183487 TUBE ASSEMBLY/DRAIN RIGHT MOTOR 1

27 184102a VALVE/SOLENOID 1

28 184499 HOSE/MEDIUM PRESSURE 1/2 X 22 1

29 184946 MANIFOLD 1

30 186928 TUBE ASSEMBLY/BRAKE VALVE 1

31 189155 HOSE/HIGH PRESSURE 3/4 X 23 2

32 190488a PUMP/TANDEM 1

33 190539 TUBE/CHARGE 1

34 191162 HOSE/HIGH PRESSURE 3/4 X 23-13/16 1

35 191038 HOSE/HIGH PRESSURE 1/2 X 31 1

36 131683 HOSE/MEDIUM PRESSURE 3/4 X 68 1

37 230-24749 FITTING/STRAIGHT SAE08 X JIC06 2

055898 O-RING 1

38 650453 SCREW/CAP 1/2 X 1-1/2 2

39 650979 SCREW/CAP 1/4 X 3-1/4 2

40 651620 SCREW/CAP M16 X 2MM X 30MM 12

41 193169b PORT/TEST 9/16 UNF 1

a) For breakdown see “Section B” of this manual.

b) Test port 193169 takes fitting 054820. Units without the test port use 054994.

c) SN 607171 and Before

d) SN 607172 and Up

PRESSURE SETTINGS AMOUNT OF PRESSURE

CHARGE PRESSURE 435 PSI (30 bar) @ 2600 RPM

TANDEM RELIEF 5438 PSI (375 bar)

PILOT (JOYSTICK) PRESSURE 250-275 PSI (17,2 - 18,9 bar) (with hot oil)

PRINTED IN USA 74 917000/JP0909

HYDROSTATIC SYSTEM - DRIVE MOTORS



917000/JP0909 75 PRINTED IN USA

E

F

F

G

H

H

J

K

L

M

M

N

N

221

1

12

18

16

44

7
18

19

45

5

20

15

8

30

36

8

17

46

25

9

42

28

31

14

13

42

9

24

17

46 4

APPLY LOCTITE 242
TORQUE TO 55 FT-LBS

MAIN IN -12 ORB (B,D)

MAIN OUT -12 ORB (A,C)
BRAKE -08 ORB (E,J)

CASE FLUSH-DRAIN -10 ORB (G,M)

2-SPEED -08 ORB (F,H)

DRIVE MOTOR PORT REFERENCE

32

1

27

J

33

P

26

E

34

6

K

P

21

10

37

35

3

2
29

L

38

23

G

O

O

43

11

39

40

41

41

18

18

A

B

B

A

D

C

C

D

47

48

HYDROSTATIC SYSTEM - DRIVE MOTORS

139616

Two-Speed - 6640 Models

T-Bar, Hand/Foot, Dual Hand and

T-Bar/Joystick Controls



Ref. Part Two-Speed Qty.
No. No. Description 6640

1 054816 FITTING/90° SAE08 X JIC08 3

2 054820 FITTING/TEE SAE06 X JIC06 X JIC06 1

3 054994 FITTING/STRAIGHT SAE06 X JIC06 1

4 055064 FITTING/45° SAE12 X JIC12 1

5 068938d FITTING/90° SAE06 X JIC06 1

6 076879 CAP/37° FLARE 3/4 1

7 076880 FITTING/45° SAE08 X JIC08 1

8 087393 FITTING/TEE SAE06 X JIC06 X JIC06 2

9 089099 FITTING/STRAIGHT SAE10 X JIC08 2

055898 O-RING FOR #10 FITTING 1

10 095601 ADAPTER/90� 40RM-4JIC 1

11 121684 FITTING/90° SAE16 X JIC16 1

12 122641 TUBE/CHARGE 1

13 131859 HOSE/VERY HIGH PRESSURE 3/4 X 28 1

14 132049 SWITCH/TEMPERATURE 1

15 134588 NUT/SPIRALOCK™ 1/4 2

16 134966 WASHER/HARDENED FLAT 1/2 2

17 135773 WASHER/HARDENED FLAT 5/8 12

18 135928 FITTING/STRAIGHT SAE12 X FF12 8

137205 O-RING/#12 FACE SEAL 1

048953 O-RING #12 FITTING 1

19 136103 HOSE/MEDIUM PRESSURE 3/8 X 17 1

20 136104 HOSE/MEDIUM PRESSURE 3/8 X 30 1

21 139438 SCREW/CAP HEX FLANGE 3/8 X 5/8 1

22 131683 HOSE/MEDIUM PRESSURE 3/4 X 68 1

23 140023 HOSE/MEDIUM PRESSURE 1/2 X 38 1

24 193674ac MOTOR/TWO-SPEED RIGHT 1

140574ab MOTOR/TWO-SPEED RIGHT 1

25 193675ac MOTOR/TWO-SPEED LEFT 1

140575ab MOTOR/TWO-SPEED LEFT 1

26 183480 TUBE ASSEMBLY/BRAKE LEFT 1

27 183482 TUBE ASSEMBLY/BRAKE RIGHT 1

28 183483 TUBE ASSEMBLY/TWO-SPEED LEFT 1

29 183484 TUBE ASSEMBLY/TWO-SPEED RIGHT 1

30 183485 TUBE ASSEMBLY/TWO-SPEED VALVE 1

31 183487 TUBE ASSEMBLY/DRAIN RIGHT MOTOR 1

32 183978a MANIFOLD/VALVE 1

33 184499 HOSE/MEDIUM PRESSURE 1/2 X 22 1

34 184946 MANIFOLD 1

35 186918af PUMP/TANDEM 1

140586e PUMP/TANDEM 1

36 186928 TUBE ASSEMBLY/BRAKE VALVE 1

37 187304 TUBE/TANDEM PUMP 1

38 187348 HOSE/MEDIUM PRESSURE 1/4 X 17 1

39 189153 HOSE/HIGH PRESSURE 3/4 X 25-7/8 1

40 189154 HOSE/HIGH PRESSURE 3/4 X 24-7/8 1

41 189155 HOSE/HIGH PRESSURE 34 X 23 2

42 230-24749 FITTING/STRAIGHT SAE08 X JIC06 4

055898 O-RING 1

43 230-32753 FITTING/TEE JIC04 X SAE04 X JIC04/16 1

44 650453 SCREW/CAP 1/2 X 1-1/2 2

45 650839 SCREW/CAP 1/4 X 2-1/2 2

46 651620 SCREW/CAP M16 X 2MM X 30MM 12

47 055981d FITTING/TEE JIC06 X SAE06 X JIC06 1

48 193169d PORT/TEST 9/16 UNF 1

a) For breakdown see “Section B” of this manual. b) SN 606834 and Before. c) SN 606835 and Up

d) Test port 193169 takes fitting 055981. Units without the test port use 068938. e) SN 604514 and Before. f) SN 604515 and Up

PRESSURE SETTINGS AMOUNT OF PRESSURE

CHARGE PRESSURE 250-300 PSI @ Full Throttle (17-21 bar)

TANDEM RELIEF 5500 PSI (379 bar)

PRINTED IN USA 76 917000/JP0909

HYDROSTATIC SYSTEM - DRIVE MOTORS



917000/JP0909 77 PRINTED IN USA

E

F

F

H

H

J

K

M

M

N

N

43

6

19

16

9

30

9

17
44

40

10

4123

26

15

14

10

39

17

44

4

APPLY LOCTITE 242

TORQUE TO 55 FT-LBS

27

22

J

21

E

29

7

K

P

20

3

2

24

B

A

D

C

18

18

18

18

41

41

G

G

33
1

13

11

32

45

42

12

28

18

34
2

36

C

D

R

S

S

A

B

R

5

P

LIFT & TILT JOYSTICK PILOT

35

258

31

MAIN IN -12 ORB (B,D)

MAIN OUT -12 ORB (A,C)

2-SPEED -08 ORB (F,H)

CASE FLUSH-DRAIN -10 ORB (G,M)

BRAKE -08 ORB (E,J)

DRIVE MOTOR PORT REFERENCE

37

38

TEE/HYDR. FITTING
FOR REFERENCE ONLY
(JOYSTICK CONTROLS)

HYDROSTATIC SYSTEM - DRIVE MOTORS

190529

Two-Speed - 6640 Models

Dual Joystick Controls



Ref. Part Two-Speed Qty.
No. No. Description 6640 Dual Joystick

1 054626 FITTING/STRAIGHT SAE08 X JIC08 2

2 054820 FITTING/TEE SAE06 X JIC06 X JIC06 2

3 054994d FITTING/STRAIGHT SAE06 X JIC06 1

4 055064 FITTING/45° SAE12 X JIC12 1

5 055981d FITTING/TEE JIC06 X SAE06 X JIC06 1

6 068938 FITTING/90° SAE06 X JIC06 1

7 076879 CAP/37° FLARE 3/4 1

8 080556 CAP/37° FLARE 9/16 1

9 087393 FITTING/TEE SAE06 X JIC06 X JIC06 2

10 089099 FITTING/STRAIGHT SAE10 X JIC08 2

055898 O-RING FOR #10 FITTING 1

11 121773 FITTING/45° SAE16 X JIC12 1

12 121775 FITTING/90° SAE12 X JIC08 1

13 131683 HOSE/MEDIUM PRESSURE 3/4 X 68 1

14 131859 HOSE/VERY HIGH PRESSURE 3/4 X 28 1

15 132049 SWITCH/TEMPERATURE 230° 1

16 134588 NUT/SPIRALOCK™ 1/4 2

17 135773 WASHER/HARDENED FLAT 5/8 12

18 135928 FITTING/STRAIGHT SAE12 X FF12 8

137205 O-RING/#12 FACE SEAL 1

048953 O-RING #12 FITTING 1

19 136104 HOSE/MEDIUM PRESSURE 3/8 X 30 1

20 139438 SCREW/CAP HEX FLANGE 3/8 X 5/8 1

21 183480 TUBE ASSEMBLY/BRAKE LEFT 1

22 183482 TUBE ASSEMBLY/BRAKE RIGHT 1

23 183483 TUBE ASSEMBLY/TWO-SPEED LEFT 1

24 183484 TUBE ASSEMBLY/TWO-SPEED RIGHT 1

25 183485 TUBE ASSEMBLY/TWO-SPEED VALVE 1

26 183487 TUBE ASSEMBLY/DRAIN RIGHT MOTOR 1

27 183978a MANIFOLD/VALVE 1

28 184499 HOSE/MEDIUM PRESSURE 1/2 X 22 1

29 184946 MANIFOLD/HYDRAULIC RETURN 1

30 186928 TUBE ASSEMBLY/BRAKE VALVE 1

31 189155 HOSE/HIGH PRESSURE 3/4 X 23 2

32 190488a PUMP/TANDEM 1

33 190539 TUBE/CHARGE 1

34 191036 HOSE/HIGH PRESSURE 3/4 X 24-3/4 1

35 191038 HOSE/MEDIUM PRESSURE 1/2 X 31 1

36 191056 HOSE/MEDIUM PRESSURE 3/8 X 19-1/2 1

37 191162 HOSE/HIGH PRESSURE 3/4 X 23-13/16 1

38 193169d PORT/TEST 9/16 UNF 1

39 193674ac MOTOR/TWO-SPEED RIGHT 1

140574ab MOTOR/TWO-SPEED RIGHT 1

40 193675ac MOTOR/TWO-SPEED LEFT 1

140575ab MOTOR/TWO-SPEED LEFT 1

41 230-24749 FITTING/STRAIGHT SAE08 X JIC06 4

055898 O-RING 1

42 650453 SCREW/CAP 1/2 X 1-1/2 2

43 650979 SCREW/CAP 1/4 X 3-1/4 2

44 651620 SCREW/CAP SOCKET HEAD M16 X 2MM X 30MM 12

45 P471548 WASHER/HARDENED FLAT 1/2 2

a) For breakdown see “Section B” of this manual.

b) SN 606834 and Before

c) SN 606835 and Up

d) Test port 193169 takes fitting 055981. Units without the test port use 054994.

PRESSURE SETTINGS AMOUNT OF PRESSURE

CHARGE PRESSURE 435 PSI (30 bar) @ 2600 RPM

TANDEM RELIEF 5438 PSI (375 bar)

PILOT (JOYSTICK) PRESSURE 250-275 PSI (17,2 - 18,9 bar) (with hot oil)

PRINTED IN USA 78 917000/JP0909

HYDROSTATIC SYSTEM - DRIVE MOTORS



21

4

4

3

3

25

6

24

17

18

7

7

9

4 4

31

30

29

26

2

8

8

3

38

14

22

23

7

12

36

41 5

7

6
6

3

38

1

16

27

15

3

11

8
6

6
32

32

38

42

2

Oil Filter
part #074830

19

20

38

39

38

20

28

37

6

2

10

33

34

35

40

13

HYDRAULICS - CHASSIS

917000/JP0909 79 PRINTED IN USA

183309

4640, 4840 and 5640 Models



Ref. Part Quantity
No. No. Description 46/48/5640

1 055005 FITTING/90° SAE12 X JIC12 1

2 064260 NUT/HEX 5/16 8

3 067761 FITTING/90° SAE10 X JIC10 7

4 072580 FITTING/STRAIGHT SAE10 X JIC10 6

5 079092 FITTING/TEE SAE12 X JIC12 X JIC12 1

6 079098 PLATE/TWIN COVER 15

7 079126 CLAMP/TUBE 5/8 7

8 088904 CLAMP/TUBE 1/2 4

9 122340 FITTING/TEE JIC08 X SAE08 X JIC08 1

10 122778 PLUG SAE06 1

11 122899 FITTING/STRAIGHT SAE10 X SAF08 1

12 127349 FITTING/90° SAE20 X JIC20 1

13 131838 ASSEMBLY/FILTER 1

074830 FILTER/HYDRAULIC OIL 1

240336 INDICATOR/RESTRICTION 1

14 131842 NUT/SPIRALOCK™ 5/16 2

15 134588 NUT/SPIRALOCK™ 1/4 4

16 134613 TUBE/TILT 1

17 134614 TUBE/TILT 1

18 134852 NUT/SPIRALOCK™ 3/8 4

19 135139 FITTING/90° SAE10 X JIC10 1

20 135331 STRAP 4

21 135367a VALVE/SELF LEVEL 1

22 139594 TUBE/AUXILIARY REAR 1

23 139596 TUBE/AUXILIARY FRONT 1

24 139597 TUBE/TILT SOLENOID 1

25 139598 TUBE/TILT 1

26 139599 TUBE/TILT 1

27 139689 TUBE/SELF LEVEL TO LIFT CYLINDER 1

28 139895 TUBE/LIFT 1

29 139896 TUBE/LIFT 1

30 139897 TUBE/TILT FRONT 1

31 139898 TUBE/TILT REAR 1

32 184101a VALVE/SOLENOID 2

33 186940 TUBE/LIFT REAR 1

34 186941 TUBE/LIFT FRONT 1

35 650449 SCREW/CAP 1/4 X 2-1/2 2

36 650490 SCREW/CAP 3/8 X 1 4

37 650692 SCREW/CAP 5/16 X 1-3/4 1

38 650733 SCREW/CAP 5/16 X 2-1/2 6

39 650833 SCREW/CAP 5/16 X 3 3

40 650839 SCREW/CAP 1/4 X 2-1/4 2

41 651041 SCREW/MACHINE 3/8 X 3/4 4

42 654004 WASHER/FLAT 5/16 3

a) For breakdown see “Section B” of this manual.

HYDRAULICS - CHASSIS

PRINTED IN USA 80 917000/JP0909

Main Control Valve Table

Skid-Steer Loader Control Type Control Valve Part Number Used

T-Bar and Dual Hand 140594

Hand and Foot 140582

T-Bar/Joystick 188424

T-Bar/Joystick and Dual Joystick

(with Electric Auxiliary)
190401



9

1

40

44

22
3

4

3

4

22

43

19

4

26

282

7

8

7

27

15

7

10
7

2

33

21

20

31

41

7

8

7

2

7

8

7

2

39 34

25

46

738

36
7

2

43
3

11

13

19

3

8

7

2

35

29

7

8

7

2

30

30

5

10

14

648

16

3

32

42

42

37

2

7

8

47

45

24

24

23

46

47

46

49

49

49
49

Oil Filter
part #074830

HYDRAULICS - CHASSIS

917000/JP0909 81 PRINTED IN USA

6640 Models

183366



Ref. Part Quantity
No. No. Description 6640

1 055005 FITTING/90° SAE12 X JIC12 2

2 064260 NUT/HEX 5/16 7

3 067761 FITTING/90° SAE10 X JIC10 7

4 072580 FITTING/STRAIGHT SAE10 X JIC10 6

5 072615 FITTING/90° SAE12 X JIC10 1

6 079092 FITTING/TEE SAE12 X JIC12 X JIC12 1

7 079098 PLATE/TWIN COVER 14

8 079126 CLAMP/TUBE 5/8 6

9 079288 FITTING/45° SAE20 XJIC20 1

10 088904 CLAMP/TUBE 1/2 4

11 122340 FITTING/TEE JIC08 X SAE08 X JIC08 1

12 122778 PLUG SAE06 1

13 122899 FITTING/STRAIGHT SAE10 X SAF08 1

14 127349 FITTING/90° SAE20 X JIC20 1

15 131764 HOSE/SUCTION 1-1/4 X 63 1

16 131838 ASSEMBLY/FILTER 1

074830 FILTER/HYDRAULIC OIL 1

240336 INDICATOR/RESTRICTION 1

17 131842 NUT/SPIRALOCK™ 5/16 2

18 132213 PLUG/POWER BEYOND 1

19 134588 NUT/SPIRALOCK™ 1/4 4

20 134613 TUBE/TILT 1

21 134614 TUBE/TILT 1

22 134852 NUT/SPIRALOCK™ 3/8 4

23 135139 FITTING/90° XL SAE10 X JIC10 1

24 135331 STRAP 4

25 135367a VALVE/SELF LEVEL 1

26 139597 TUBE/TILT SOLENOID 1

27 139598 TUBE/TILT 1

28 139599 TUBE/TILT 1

29 139651 TUBE/AUXILIARY REAR 1

30 139658 TUBE/LIFT 1

31 139663 TUBE/LIFT REAR 1

32 139665 TUBE/SELF LEVEL TO LIFT CYLINDER 1

33 139666 TUBE/LIFT FRONT 1

34 139667 TUBE/TILT 1

35 139668 TUBE/AUXILIARY FRONT 1

36 139669 TUBE/LIFT 1

37 139670 TUBE/LIFT 1

38 139673 TUBE/LIFT 1

39 139683 TUBE/TILT REAR 1

40 140036 HOSE/VERY HIGH PRESSURE 5/8 X 28 1

41 140275 TUBE/RETURN 1

42 184101a VALVE/SOLENOID 2

43 650449 SCREW/CAP 1/4 X 2-1/2 4

44 650490 SCREW/CAP 3/8 X 1 4

45 650692 SCREW/CAP 5/16 X 1-3/4 1

46 650733 SCREW/CAP 5/16 X 2-1/2 2

47 650833 SCREW/CAP 5/16 X 3 3

48 651041 SCREW/MACHINE 3/8 X 3/4 4

49 654004 WASHER/FLAT 5/16 4

a) For breakdown see “Section B” of this manual.

HYDRAULICS - CHASSIS

PRINTED IN USA 82 917000/JP0909

Main Control Valve Table

Skid-Steer Loader Control Type Control Valve Part Number Used

T-Bar and Dual Hand 140594

Hand and Foot 140582

T-Bar/Joystick 188424

T-Bar/Joystick and Dual Joystick

(with Electric Auxiliary)
190401



10 4

1

8

71

1

5

13

NOTES:

1) ORIFICE MUST BE INSTALLED WITH SLOT FACING

PILOT VALVE, SMOOTH SIDE FACING FITTING.

2) APPLY NYLON TIE AROUND BASE OF RUBBER BOOT

AFTER LINKAGE IS INSTALLED.

3) AFTER INSTALLATION, ADJUST MAIN RELIEF

VALVE PRESSURE SETTING TO 2750 PSI

(+/- 50 PSI) AT FULL ENGINE RPM.

4) BLEED PILOT LINES TO ELIMINATE ANY DELAY

IN TILT RESPONSE TIME.

6

18

3

SEE NOTE 2

SEE NOTE 1

17
11

16

19

16

12SEE NOTE 3

14

TO CHARGE PORT

ON PUMP

TO TEE ON
MANIFOLD

9

2

15

HYDRAULICS - CHASSIS

917000/JP0909 83 PRINTED IN USA

184818

Hand and Foot Controls -

Mechanical Auxiliary Control Valve



Ref. Part Mechanical Aux.
No. No. Description Hand/Foot Qty.

1 054994 FITTING/STRAIGHT SAE06 JIC06 5

2 068938 FITTING/90° SAE06 X JIC06 1

3 074091 TIE/NYLON 1

4 122340 FITTING/TEE JIC08 X SAE08 X JIC08 1

5 131842 NUT/SPIRALOCK™ 5/16 2

6 134852 NUT/SPIRALOCK™ 3/8 4

7 136072 PLATE/ORIFICE 1

8 136143 BRACKET 1

9 136148 HOSE/MEDIUM PRESSURE 3/8 X 25 1

10 136149 HOSE/MEDIUM PRESSURE 3/8 X 28 1

11 137291 VALVE/PILOT CONTROL 1

198256 O-RING (137291 SERVICE PART) 1

198257 SEAL (137291 SERVICE PART) 1

198258 ASSEMBLY/PLUNGER (137291 SERVICE PART) 1

12 140582a VALVE/CONTROL 1

13 189604 HOSE/LOW PRESSURE 1/4 X 48 1

14 189605 HOSE/MEDIUM PRESSURE 1/4 X 37 1

15 230-19184 SWIVEL/FEMALE RUN TEE 3/4 JIC 1

16 650486 SCREW/CAP 5/16 X 3/4 2

17 650490 SCREW/CAP 3/8 X 1 4

18 650568 SCREW/CAP 5/16 X 2 2

19 654002 WASHER/FLAT 1/4 2

a) For breakdown see “Section B” of this manual.

HYDRAULICS - CHASSIS

PRINTED IN USA 84 917000/JP0909



11

1

6

3

3

8

7

9

2

5

BLK

BRN

4

10
REMOVE CAP FROM MANIFOLD
PORT AND CONNECT HOSE

HYDRAULICS - CHASSIS

917000/JP0909 85 PRINTED IN USA

184898_183335

Hydraglide™ Ride Control - 4640, 4840 and 5640 Models



Hydraglide™
Ref. Part Quantity
No. No. Description 4640/4840 5640

1 230-30569 UNION/HYDRAULIC FITTING 2 2

2 054816 FITTING/90° SAE08 X JIC08 1 1

3 088044 FITTING/TEE JIC10 X SAE10 X JIC10 2 2

4 131842 NUT/SPIRALOCK™ 5/16 2 2

5 184897 TUBE/MANIFOLD 1 -

139902 TUBE/MANIFOLD - 1

6 184899 TUBE/MANIFOLD 1 -

139903 TUBE/MANIFOLD - 1

7 184363a ASSEMBLY/MANIFOLD 1 1

8 184415 ACCUMULATOR 1 1

9 184843 PLATE/SPACER 1 1

10 184974 HOSE/MEDIUM PRESSURE 1/2 X 38 1 1

11 650814 SCREW/CAP 5/16 X 4 2 2

a) For breakdown see “Section B” of this manual.

HYDRAULICS - CHASSIS

PRINTED IN USA 86 917000/JP0909



4

7

6

2

3

9

12

5

8

10

BLK
BRN

11

REMOVE CAP FROM MANIFOLD
PORT AND CONNECT HOSE

1

HYDRAULICS - CHASSIS

917000/JP0909 87 PRINTED IN USA

Hydraglide™ Ride Control - 6640 Models

184041



Hydraglide™
Ref. Part Quantity
No. No. Description 6640

1 054816 FITTING/90° SAE08 X JIC08 1

2 072807 FITTING/TEE SAE10 X JIC10 X JIC10 1

3 088044 FITTING/TEE JIC10 X SAE10 X JIC10 1

4 230-30569 FITTING/STRAIGHT SAE 08 X JIC10 2

5 131842 NUT/SPIRALOCK™ 5/16 2

6 139583 TUBE/MANIFOLD 1

7 139664 TUBE/MANIFOLD 1

8 184363a ASSEMBLY/MANIFOLD 1

9 184415 ACCUMULATOR 1

10 184843 PLATE/SPACER 1

11 184974 HOSE/MEDIUM PRESSURE 1/2 X 38 1

12 650814 SCREW/CAP 5/16 X 4 2

a) For breakdown see “Section B” of this manual.

HYDRAULICS - CHASSIS

PRINTED IN USA 88 917000/JP0909



37

19

43

8

2939
37

3

3

1

16

15

1

21 21

10

14

7

2323 41

6

14

7

6

41

40

6
40

6

11

11

9

9

12

13

5

31

5

42

6

7 1

17

7

4
6

42

20

20

15

1

29
8

3

19

37

43

37

18

39

3

44
26

30

28

25

24

28

25

24

26

44

30

18

NOTES:

1. DO NOT OVERTIGHTEN CAP SCREWS 650545,
650568, AND 650547.

2. APPLY LITHIUM GREASE TO PINS 134522 AND 134523.

3. APPLY LOCTITE 242 TO CAP SCREWS 651366 AND
TORQUE TO 80FT-LBS.

TO TOP OF HYDRAULIC RESERVOIR

45

2

GREASE TAPER
OF PINS

33

34

3

38

27

27

32

22
22

36

35

HYDRAULICS - LIFT ARM

917000/JP0909 89 PRINTED IN USA

183421

4640 and 4840 Models with Auxiliary Hydraulics



Ref. Part Quantity
No. No. Description 4640/4840

1 054626 FITTING/STRAIGHT SAE08 X JIC08 4

2 064260 NUT/HEX 5/16 1

3 067847 NUT/HEX 3/8 6

4 074395 CLAMP/HOSE 1

5 075236f CAP/37° 7/8 2

6 079098 PLATE/TWIN COVER 6

7 079126 CLAMP/TUBE 5/8 4

8 087849 CLAMP/HOSE (Do Not Over tighten) 2

9 088904 CLAMP/TUBE 1/2 2

10 131529 PLUG SAE08 1

11 131689 TUBE/TILT 2

12 131952 COUPLER/MALE 1

13 131953 COUPLER/FEMALE 1

14 132062 SPACER/TILT TUBE 2

15 134511 TUBE/LIFT CYLINDER BASE 2

16 134512 TUBE/LIFT CYLINDER RIGHT 1

17 134513 TUBE/LIFT CYLINDER LEFT 1

18 188161e PIN/GREASE-FREE 2

134522d PIN 2

19 188983e PIN/GREASE-FREE 2

134523d PIN 2

20 134696 HOSE/MEDIUM PRESSURE 3/8 X 21 2

21 134697 HOSE/MEDIUM PRESSURE 3/8 X 21 2

22 134698 HOSE/MEDIUM PRESSURE 5/8 X 48 2

23 134702 HOSE/MEDIUM PRESSURE 1/2 X 48 2

24 134855 HOSE/MEDIUM PRESSURE 3/8 X 14 (WITH PROTECTIVE SLEEVE) 2

25 134856 HOSE/MEDIUM PRESSURE 3/8 X 20 (WITH PROTECTIVE SLEEVE) 2

26 134966 WASHER/FLAT HARDENED 1/2 2

27 135300 PIN 2

28 135306 PIN/TILT CYLINDER (Grease on taper of pin) (80 ft-lbs) 2

29 139452a CYLINDER/LIFT 2

30 183399a CYLINDER/TILT 2

31 184286f TUBE WITH TEE 1

32 191820h TUBE/AUX OUTER 1

184869g TUBE/AUX OUTER UPPER 1

134483b TUBE/AUX OUTER UPPER 1

33 184956c TUBE/TILT OUTER 1

184155b TUBE/TILT OUTER 1

34 184957c TUBE/TILT INNER 1

184156b TUBE/TILT INNER 1

35 191819h TUBE/AUX INNER 1

184958g TUBE/AUX INNER UPPER 1

184287b TUBE/AUX INNER UPPER 1

36 186059g TUBE WITH TEE 1

134474b TUBE WITH TEE 1

37 570002d FITTING/GREASE 4

38 650492 SCREW/CAP 3/8 X 2-1/2 2

39 650535 SCREW/CAP 3/8 X 2-1/4 2

40 650545 SCREW/CAP 5/16 X 1-1/4 2

41 650547 SCREW/CAP 5/16 X 3-1/2 2

42 650568 SCREW/CAP 5/16 X 2 2

43 650818 SCREW/CAP 3/8 X 3 2

44 651366 SCREW/CAP 1/2 X 1-3/4 2

45 654004 WASHER/FLAT 5/16 1

a) For Breakdown see “Section B” of this manual.

b) 4640: SN 306000 - 306279. 4840: SN 406000 - 406298

c) 4640: SN 306280 and Up. 4840: SN 406299 and Up

d) Pin that takes a grease zerk (P/N 570002) and requires lubricating grease for maintenance (earlier style).

e) A greaseless pin that requires no grease zerk or lubricating grease for maintenance (newer style).

f) 4640: SN 309024 and Before. 4840: SN 409926 and Before

g) 4640: SN 306280 - 309024. 4840: SN 406299 - 409926.

h) 4640: SN 309025 and Up. 4840: SN 409927 and Up

HYDRAULICS - LIFT ARM

PRINTED IN USA 90 917000/JP0909



41

37
16

25

27

GREASE TAPER
OF PINS

27

42

26

26

42

9

9

15

15

6

38

39

18

6

38

5

7

6

40

18

TO TOP OF HYDRAULIC RESERVOIR

3

25

36

36

3 36

24

41

17

1. DO NOT OVERTIGHTEN CAP SCREWS 650545,
650568, AND 650547

2. APPLY LITHIUM GREASE TO PINS 135301 AND 135302

3. APPLY LOCTITE 242 TO CAP SCREWS 651366 AND
TORQUE TO 80FT-LBS

40

7

6

10

7

6

39

36

14

22

NOTES:

13

14
13

24

3

3

37

22

11

28

29

3

23

37

23

4

2
43

31

30

33

32
7

6

10

21

35

19

8

34

1
1

1

20

19

34

8

12

1

12

35

HYDRAULICS - LIFT ARM

917000/JP0909 91 PRINTED IN USA

5640 Models with Auxiliary Hydraulics

183386



Ref. Part Quantity
No. No. Description 5640

1 054626 FITTING/STRAIGHT SAE08 X JIC08 4

2 064260 NUT/HEX 5/16 1

3 067847 NUT/HEX 3/8 6

4 074395 CLAMP/HOSE 1

5 075236f CAP/37° FLARE 7/8 2

6 079098 PLATE/TWIN COVER 6

7 079126 CLAMP/TUBE 5/8 4

8 087849 CLAMP/HOSE (Do Not Over tighten) 2

9 088904 CLAMP/TUBE 1/2 2

10 131431 HOSE/MEDIUM PRESSURE 5/8 X 56 4

11 131529 PLUG SAE08 1

12 131556 HOSE/MEDIUM PRESSURE 3/8 X 28 1

13 131573 HOSE/MEDIUM PRESSURE 3/8 X 15 WITH PROTECTIVE SLEEVE 2

14 131574 HOSE/MEDIUM PRESSURE 3/8 X 22 WITH PROTECTIVE SLEEVE 2

15 131689 TUBE/TILT 2

16 131952 COUPLER/MALE 1

17 131953 COUPLER/FEMALE 1

18 132062 SPACER/TILT TUBE 2

19 134511c TUBE/LIFT CYL BASE 2

088273b TUBE/LIFT CYL BASE 2

20 134512 TUBE/LIFT CYL RIGHT 1

21 134513 TUBE/LIFT CYL LEFT 1

22 134966 WASHER/FLAT HARDENED 1/2 2

23 135300 PIN 2

24 188056e PIN/GREASE-FREE 2

135301d PIN 2

25 188915e PIN/GREASE-FREE 2

135302d PIN 2

26 135306 PIN/TILT CYLINDER 2

27 183387a CYLINDER/TILT 2

28 184204f TUBE WITH TEE 1

29 184205f TUBE WITH TEE 1

30 184959c TUBE/TILT OUTER 1

184147b TUBE/TILT OUTER 1

31 184960c TUBE/TILT INNER 1

184148b TUBE/TILT INNER 1

32 191839h TUBE/AUX INNER 1

184961g TUBE/AUX INNER 1

184203b TUBE/AUX INNER 1

33 191840h TUBE/AUX OUTER 1

184962g TUBE/AUX OUTER 1

184225b TUBE/AUX OUTER 1

34 186074ac CYLINDER/LIFT 2

139453b CYLINDER/LIFT 2

35 186077 HOSE/MEDIUM PRESSURE 3/8 X 28 2

36 570002d FITTING/GREASE 4

37 650492 SCREW/CAP 3/8 X 2-1/2 4

38 650545 SCREW/CAP 5/16 X 1-1/4 2

39 650547 SCREW/CAP 5/16 X 3-1//2 2

40 650568 SCREW/CAP 5/16 X 2 2

41 650731 SCREW/CAP 3/8 X 3-1/2 2

42 651366 SCREW/CAP 1/2 X 1-3/4 2

43 654004 WASHER/FLAT 5/16 1

a) For breakdown see “Section B” of this manual.

b) SN 504300 - 504346

c) SN 504347 and Up

d) Pin that takes a grease zerk (P/N 570002) and requires lubricating grease for maintenance (earlier style).

e) A greaseless pin that requires no grease zerk or lubricating grease for maintenance (newer style).

f) SN 508016 and Before

g) SN 504347 - 508016.

h) SN 508017 and Up

HYDRAULICS - LIFT ARM

PRINTED IN USA 92 917000/JP0909



GREASE TAPER
OF PINS

TO TOP OF HYDRAULIC RESERVOIR

1. DO NOT OVERTIGHTEN CAP SCREWS 650545,
650568, AND 650547

2. APPLY LITHIUM GREASE TO PINS 135301 AND 135302

3. APPLY LOCTITE 242 TO CAP SCREWS 651366 AND
TORQUE TO 80FT-LBS

NOTES:

35

23

3

40 11

10 10

7

6

38

7

6

38

37

6

9

9

14

14

37

6

15

16

28

5
27

5

7

6

10 10

42

4

3

40

23

35

35
3

24

36

7

6

39

36

35

24

3

12

13

41
21

26

25

22

36

3

36

22

3

26

41

21

25

13

12

8

1

2

29

17

1

17
32

31

30

33

39

1

18

20

29

29

34

8

29

18
1

19

34

HYDRAULICS - LIFT ARM

917000/JP0909 93 PRINTED IN USA

6640 Models with Auxiliary Hydraulics

184717



Ref. Part Quantity
No. No. Description 6640

1 054626 FITTING/STRAIGHT SAE08 X JIC08 4

2 064260 NUT/HEX 5/16 1

3 067847 NUT/HEX 3/8 6

4 074395 CLAMP/HOSE 1

5 075236f CAP/37° FLARE 7/8 2

6 079098 PLATE/TWIN COVER 6

7 079126 CLAMP/TUBE 5/8 4

8 087849 CLAMP/HOSE (Do Not Over tighten) 2

9 088904 CLAMP/TUBE 1/2 2

10 131451 HOSE/MEDIUM PRESSURE 5/8 X 49 4

11 131529 PLUG SAE08 1

12 131573 HOSE/MEDIUM PRESSURE 3/8 X 15 WITH PROTECTIVE SLEEVE 2

13 131574 HOSE/MEDIUM PRESSURE 3/8 X 22 WITH PROTECTIVE SLEEVE 2

14 131689 TUBE/TILT 2

15 131952 COUPLER/MALE 1

16 131953 COUPLER/FEMALE 1

17 132062 SPACER/TILT TUBE 2

18 134511c TUBE/LIFT CYL BASE 2

088273b TUBE/LIFT CYL BASE 2

19 134512 TUBE/LIFT CYL RIGHT 1

20 134513 TUBE/LIFT CYL LEFT 1

21 134966 WASHER/FLAT HARDENED 1/2 2

22 135300 PIN 2

23 188056e PIN/GREASE-FREE 2

135301d PIN 2

24 188915e PIN/GREASE-FREE 2

135302d PIN 2

25 135306 PIN/TILT CYLINDER 2

26 183387a CYLINDER/TILT 2

27 184204f TUBE WITH TEE 1

28 184205f TUBE WITH TEE 1

29 184817 HOSE/MEDIUM PRESSURE 3/8 X 23 4

30 184959c TUBE/TILT OUTER 1

184147b TUBE/TILT OUTER 1

31 184960c TUBE/TILT INNER 1

184148b TUBE/TILT INNER 1

32 191839h TUBE/AUX INNER 1

184961g TUBE/AUX INNER 1

184203b TUBE/AUX INNER 1

33 191840h TUBE/AUX OUTER 1

184962g TUBE/AUX OUTER 1

184225b TUBE/AUX OUTER 1

34 186074ac CYLINDER/LIFT 2

139453b CYLINDER/LIFT 2

35 570002d FITTING/GREASE 4

36 650492 SCREW/CAP 3/8 X 2-1/2 4

37 650545 SCREW/CAP 5/16 X 1-1/4 2

38 650547 SCREW/CAP 5/16 X 3-1//2 2

39 650568 SCREW/CAP 5/16 X 2 2

40 650731 SCREW/CAP 3/8 X 3-1/2 2

41 651366 SCREW/CAP 1/2 X 1-3/4 2

42 654004 WASHER/FLAT 5/16 1

a) For breakdown see “Section B” of this manual.

b) SN 604000-604215

c) SN 604216 and Up

d) Pin that takes a grease zerk (P/N 570002) and requires lubricating grease for maintenance (earlier style).

e) A greaseless pin that requires no grease zerk or lubricating grease for maintenance (newer style).

f) SN 606319 and Before

g) SN 604216 - 606319

h) SN 606320 and Up

HYDRAULICS - LIFT ARM

PRINTED IN USA 94 917000/JP0909



6

5

7

4

15

8

3

2

14

4

15

8

3

2

14

1

9

11

12

10

9

13

HYDRAULICS - LIFT ARM

917000/JP0909 95 PRINTED IN USA

4640 and 4840 Models

High Flow Auxiliary Hydraulics

183398



Ref. Part Quantity
No. No. Description 4640/4840 HF Aux.

1 054626 FITTING/STRAIGHT SAE08 X JIC08 1

2 070634 NUT/SERRATED LOCK 1/4 2

3 076147 CLAMP/HOSE 2

4 079097 CLAMP/TUBE 3/4 (Do Not Over tighten) 2

5 131771 COUPLER/MALE 1

6 131772 COUPLER/FEMALE 1

7 131958 COUPLER/MALE 1

8 132148 BAR 2

9 134728 HOSE/MEDIUM PRESSURE 3/4 X 42 2

10 134729 HOSE/MEDIUM PRESSURE 3/8 X 30 1

11 184927b TUBE/HIGH FLOW OUTER 1

134497a TUBE/HIGH FLOW OUTER 1

12 184928b TUBE/HIGH FLOW INNER 1

134496a TUBE/HIGH FLOW INNER 1

13 184929b TUBE/DRAIN 1

134509a TUBE/DRAIN 1

14 650547 SCREW/CAP 5/16 X 3-1/2 2

15 650758 BOLT/CARRIAGE 1/4 X 3/4 2

a) 4640: SN 306000-306279. 4840: SN 406000-406298

b) 4640: SN 306280 and Up. 4840: SN 406299 and Up

HYDRAULICS - LIFT ARM

PRINTED IN USA 96 917000/JP0909



11

12

13

5

5

10

1

4

15

9

3

2

14

4

15

9

3

2

14

8

6

7

HYDRAULICS - LIFT ARM

917000/JP0909 97 PRINTED IN USA

5640 and 6640 Models

High Flow Auxiliary Hydraulics

183389



Ref. Part Quantity
No. No. Description 5640/6640 HF Aux.

1 054626 FITTING/STRAIGHT SAE08 X JIC08 1

2 070634 NUT/SERRATED LOCK 1/4 2

3 076147 CLAMP/HOSE 2

4 079097 CLAMP/TUBE 3/4 (Do Not Over tighten) 2

5 131453 HOSE/MEDIUM PRESSURE 3/4 X 57 2

6 131771 COUPLER/MALE 1

7 131772 COUPLER/FEMALE 1

8 131958 COUPLER/MALE 1

9 132148 BAR 2

10 136058 HOSE/MEDIUM PRESSURE 3/8 X 35 1

11 184936b TUBE/HIGH FLOW OUTER 1

131939a TUBE/HIGH FLOW OUTER 1

12 184937b TUBE/HIGH FLOW INNER 1

131938a TUBE/HIGH FLOW INNER 1

13 184938b TUBE/DRAIN 1

132133a TUBE/DRAIN 1

14 650547 SCREW/CAP 5/16 X 3-1/2 2

15 650758 BOLT/CARRIAGE 1/4 X 3/4 2

a) 5640: SN 504300-504346. 6640: SN 604000-604215

b) 5640: SN 504347 and Up. 6640: SN 604216 and Up

HYDRAULICS - LIFT ARM

PRINTED IN USA 98 917000/JP0909



16

7

3
9

11

1

4

10

14

13

15

18

12

2

17

6

5 8

HYDRAULICS - AUXILIARY

917000/JP0909 99 PRINTED IN USA

Standard Auxiliary - 4640 and 4840 Models

T-Bar, Hand/Foot, Dual Hand and T-Bar/Joystick Controls

183319_183373



Ref. Part Quantity Quantity
No. No. Description 4640 4840

1 055005 FITTING/90° SAE12 X JIC12 1 1

2 057557 WASHER/FLAT 17/32 1 1

3 061574 O-RING 1 1

4 067761 FITTING/90° SAE10 X JIC10 1 1

5 070856 NUT/SERRATED LOCK 3/8 1 1

6 071401 NUT/HEX 1/4 2 2

7 079029 FITTING/45° SAE16 X JIC16 1 1

8 095619 CLAMP/HOSE 1-1/4 1 1

9 134878a PUMP/GEAR 1.77 CID 1 1

10 135032 HOSE/MEDIUM PRESSURE 5/8 X 25 1 1

11 194826 TUBE/RETURN 1 -

140275 TUBE/RETURN - 1

12 186007 TUBE/HYDRAULIC SUCTION 1 1

13 186207 CLAMP/TUBE 1-1/4 1 1

14 186228 HOSE/SUCTION 1 -

186227 HOSE/SUCTION - 1

15 186254 PLATE/TUBE CLAMP 1 1

16 650491 SCREW/CAP 3/8 X 1-1/4 2 2

17 650773 BOLT/CARRIAGE 3/8 X 1-1/2 1 1

18 651089 SCREW/CAP 1/4 X 3 2 2

a) For breakdown see “Section B” of this manual.

HYDRAULICS - AUXILIARY

PRINTED IN USA 100 917000/JP0909



8

11

15

27

3

1614

13

4

12

6

1

10

9

5

18
17

18

17

HYDRAULICS - AUXILIARY

917000/JP0909 101 PRINTED IN USA

Standard Auxiliary - 4640 and 4840 Models

Dual Joystick Controls

190486_190535



Quantity Quantity
Ref. Part 4640 4840
No. No. Description Dual Joystick Dual Joystick

1 055005 FITTING/90° SAE12 X JIC12 1 1

2 057557 WASHER/FLAT 17/32 1 1

3 070856 NUT/SERRATED LOCK 3/8 1 1

4 071401 NUT/HEX 1/4 2 2

5 072602 FITTING/STRAIGHT SAE12 X JIC10 1 -

072615 FITTING/90° SAE12 X JIC10 - 1

6 079288 FITTING/45° SAE20 X JIC20 1 1

7 095619 CLAMP/HOSE 1-1/4 1 1

8 132067a PUMP/GEAR SINGLE 1.708 1 1

132248 O-RING .045 1 1

9 188086 HOSE/MEDIUM PRESSURE 5/8 X 22-1/2 1 -

191807 HOSE/MEDIUM PRESSURE 5/8 X 22-1/2 - 1

10 194826 TUBE/RETURN 1 -

140275 TUBE/RETURN - 1

11 186007 TUBE/HYDRAULIC SUCTION 1 1

12 186057 HOSE/SUCTION 1 1

13 186207 CLAMP/TUBE 1-1/4 1 1

14 186254 PLATE/TUBE CLAMP 1 1

15 650773 BOLT/CARRIAGE 3/8 X 1-1/2 1 1

16 651089 SCREW/CAP 1/4 X 3 2 2

17 651406 SCREW/CAP M12 X 35 MM 2 2

18 654030 WASHER/LOCK 1/2 2 2

a) For breakdown see “Section B” of this manual.

HYDRAULICS - AUXILIARY

PRINTED IN USA 102 917000/JP0909



1

5

3

2

6

7

8

9

4

11

10

HYDRAULICS - AUXILIARY

917000/JP0909 103 PRINTED IN USA

Standard Auxiliary - 5640 and 6640 Models

T-Bar, Hand/Foot, Dual Hand and T-Bar/Joystick Controls

183375_183368



Ref. Part Quantity Quantity
No. No. Description 5640 6640

1 055005 FITTING/90° SAE12 X JIC12 1 1

2 072615 FITTING/90° SAE12 X JIC10 1 -

3 079288 FITTING/45° SAE20 X JIC20 1 -

4 089001 CLAMP/HOSE 1 1

5 131764 HOSE/SUCTION 1-1/4 X 63 1 -

6 132248 O-RING 1 1

7 135930a PUMP/GEAR 2.01 CID 1 1

8 140036 HOSE/MEDIUM PRESSURE 5/8 X 28 1 -

9 140275 TUBE/RETURN 1 -

10 650495 SCREW/CAP 1/2 X 1-1/4 2 2

11 654030 WASHER/LOCK 1/2 2 2

a) For breakdown see “Section B” of this manual.

HYDRAULICS - AUXILIARY

PRINTED IN USA 104 917000/JP0909



8

9

10
2

3

5

1

7

4

6

HYDRAULICS - AUXILIARY

917000/JP0909 105 PRINTED IN USA

Standard Auxiliary - 5640 and 6640 Models

Dual Joystick Controls

191426_191431




